358

H40, H44 & H46 Mowers
H50 & H54 Blades

H80 & H84 Snowblowers
E60 Dump Cart

Parts Catalog B1188




REVISION RECORD LOG

REVISION DATE
NO. INSERTED
L
2.
3
4
5
TS/8-5-78

H40, H44 & H46 ROTARY MOWER
H50 & H54 UTILITY BLADE

E60 DUMP CART

H80 & H84 SNOW BLOWER

FOR 220, 222, 442, & 444 COMPACT
TRACTORS (S/N 9646800 & AFTER)

Parts Catalog B1188

Hi-Liter 2500
Pubilshed June 1978

Note: This parls catalog covers all
“H" Attachments & E60 Dump
Cart after the above serial no.
and replaces both catalogs
A1188 and A1183 which are
obsolete and should be
discarded.

Model Designations Tractor Application

220 222 442 444
H40 Rotary Mower X X (1) (1)
H44 Rotary Mower X X X X
H46 Rotary Mower (1) X X X
H50 Dozer Blade X X (1) _ (1)
H54 Dozer Blade (1) X X - X
E60 Dump Cart X X X X
H80 Snowblower X X (1) (1)
HB84 Snowblower (1) X X X

(1) Will Fit But Not Recommended.

Printed in U.S.A.

J | Case @
A Tenneco Company

Services Parts Supply

700 State Street
Racine, Wisconsin 53404



ALPHABETICAL INDEX
MOWER SECTION

Housing, Spindle. . . .. ... i i,
Mdlor, DBck : v vie v nmipimiem e e ol e riinia atizes
I8, DI oo o veisions siuna'iiaie s sa s s »
Lift Assembly. . ..., covunmiiirnnnrniiisens
PUllaVs, DEEK . s seias odralntaid 315158 51579 5 Are - wece
Rollers, Rubber ........ccvviiiivninerennns
SPINAINS < v S e s B e o mmae e

Wheels, Gauge. . . . - v v evninanrnceianeannn

DOZER SECTION
Blade, 44" and BA”, . v .c v vainasci i aeaaans

...................................

....................................

..................................

Drive Assembly. . . ... 0 0viiirenrinneriasaan

Lift Assembly. ..........cocoa0n TPTF o S-S






CASE MODEL H40, H44, AND H48 ROTARY MOWERS s
DECK, BELTS AND DECK COVERS
MODELS H40, H44, AND H46

REF. PART NO, . DESCRIPTION REQ'D
1 C 18925 DECK - mower, H40 (38") s s s e v e evcnienacnnna I 1
1 o 18927 DECK - mower, H44 (44lr) R R IE A sa s m o ISR R |
1 C 18932 DECK - mower, H46 (48") e v am o R R O IR IR |
2 C 23810 BELT - mower deck, H40 « » = » « « R RS wiw o wwais
2 C 292707 BELT - mower deck’ H44 « » » o o « I IR t e s e 1
2 Cc 22708 BELT - mower deck, H46 » = = e e e s aevraanunns RS
1q C 15879 GUARD - deck belt, HE0 » + =+ s s s s s s noenseanennannnas 1
3 C 15680 GUARD - deck belt, H44 = = ¢ =« o= = s e 0 e e & i « wieseiew ]
3 C 15681 GUARD - deck belt, H46 + + » s e v s s s v ae e v vnernanann pr——
4 ¢ 15675 COVER - deck, small ++ =« »euans Sd WA e e pa e s e i
5 187~ 1036 SCREW - 1/4" x1/2" NC hex self-tapping » =+« =+ 2 e s+« tecs- B
6 C 15840 BAR - safety, H40 « = » » = - sexsemieana wine @ moeievE & @ ki .1
6 C 15639 BAR - safety, H44 + =« s et sonarnnnn seer e s oo a1
6 C 15634 BAR - safety, H4B + e =+ s v v st et et roncncannns T |
7 113- 102 BOLT - 5/16" x 3/4" NC hex P I I R 2
8 192- 20 LOCKWASHER = 5/16" ZP s s v asnnseausosnarasannanas 4
g 129- 102 NUT - 5/168" NChex ZP = s s e s rnaan R I
10 A 70514 ROLLER - 2-1/2" X 2-3/8"~ s+t ersacrcroncnnenn seecea
11 195- 108 WASHER = 5/8'" ZP o+t secoravennarsanenns P -2
12 132- 310 PIN - cotter 1/8" X1 esrennreannaea ele s e mninEe neesne 2
13 C 14892 SHAFT - rear roller + ==« s n s s ces o sieainie ok i -2
14 111- 317 BOLT - 3/8" x 1"" NC rd. hd. square neck » =« - R + 2
15 192- 21 LOCKWASHER = 3/B" ZP e cussearenanrenns 585 = e wims s uw P
16 129- 103 NUT - 3/8'" NC hex ZP-» ===« Ealiete ¥ S Ele ¥ @ i ¥ WweinE -
17 C 15562 BRACKET - axle pivot, H4Q¢ » = s s vt e e v o nv v Sk e wecaned s 1
17T € 15580 BRACKET - axle pivot, H44+ - s+ s a0 s 0 n s R LEE R R wve wox &
17 C 15561 BRACKET - axle pivot, H46« = = ¢ ¢+ =« ¢ » - CEL A LGS B AL
18 111- 202 BOLT - 5/16" x 3/4" rd. hd. square neck =+ =+ -+ =+ =+ o= seeen 2
19 © 15935 BRACKET - height adj,» « == -+« « e T I I T T BT N |
20 C 23807 BELT - drive (Use with 220 and 222 tractors) ===+ - R R |
20 C 23809 BELT - drive (Use with 442 and 444 tractors) ===+ e ==« 1

321- 1571 DECAL - "CASE" «¢ s sssasansos sesan e I T PSR 1

321- 4381 DECAL - “DANGER”SPINNING BI..ADE ---------- LR ORI e 2

C 12519 DECAL - "NQ STEP!" =+ ss s s 2022 cn22sasssss c e e s 2

C 15956 DECAL - height adjust » FoEdiwom e w mieo A Smimie w SwRLm LIRS |

C 19272 DECAL - safety +a«=vsaes. e @ B NEHE § A Aes n wmie P |

Printed in U.S.A. April 1978






CASE MODEL H40, H44, AND H468 ROTARY MOWERS 7
PULLEYS, BLADES, AND SPINDLES

REF. PART NO.
1 C 17666
2 A 70280
3 C 10822
4 C 10942
5 126- 19
] C 15763
1 C 15604
8 C 24441
8 ¢ 24442

9 113- 205
10 1982- 21
11 € 10810
12 C 21581
13 131- 11217
14 113- 2086

15 C 15963
16 C 12251
17 € 14731
18 111- 362
19 195- 530
20 C 14768
21 195~ 525
22 131- 178
23 C 14482
24 A 63279

Printed in U.3.A.

MODELS H40 AND H44

DESCRIPTION REQ'D
HOUSING = mower spindle« « « + + “ v = aveeaee bem s E e me e 3
BEARING_spindle R I R e re e s 6
WASHER - bearing seal « e« oo e v veniacannan . e « 6
WASHER - mower spindle « « « v o v e s va v e v v vt cnsnsaesn 2
KEY - Spindle, #11 Woodruff « « + « = « “ v “ v e e san as «v q
SPINDLE - outboard + s« « « ¢+ - s s = e e m e s w mieiee s veed
SPINDLE - center » v ea e v soseanaseens S HA S E ey s e 1
BLADE - 14" (H40) +» ouw s s ennsons N LT 5ol Bmsers m §
BLADE - 15-1/2"" (H44)+ = « » = s =« « wet X NCHIRCE 6 ST G ) .3
BOLT - 3/8" x 5/8" NC hex (grade 5) ««« o+ vean R I 6
LOCKWASHER - 3/8"+ s+ e a -t R R R v eemaee + 18
SPACER - bearing » » « =+ » = « vesnaae T I TR 3
PULLEY -outboard =« s « ¢+ s s s s s a0 o PRSP ss e s st nvee .3
NUT - jam lock 3/4" NF hex » »« + v« & .. S e aseaacsaes « 3
BOLT - 3/8" x 3/4" NC heX »+«scs s o win & WO & EETE D 12
PULLEY - drive « « s s s » P T T i S S S . « 1
PULLEY - deck idler - ia W sEereth B EIECET @ 8 51553 7§ B Wilies s 1
BRACKET - idler s« s o nssees ek evaée A WA @ e s s 1
BOLT - 3/8" x 1" rd. hd. square neck ----------- P raasan 1
WASHER = 1/2"" ZP « + = e s s+ S KT Falgue e avere = w sl ¥ il
SPACER - idler bracket « « s+ ¢ s ¢ 0 s 2 0 o s e s e s e . |
WASHER-3/8"ZP-------------- o L T2 T, 2
NUT - lock 3/8" NC hex » +« » = « eiwix vieiaia & B pelEE a4 srale's 8ae 2
SPRING - idler «»+ « - « SIBTRNE & 5 Tann m senea v senes 6 st § o ol
BING - retainers s « « + s s s« = = = « R S R T B

April 1978



‘ i
vl

TP

I
b7
]
et
@ A 5 s
@ o) — ;
, TR
P T

!

[

/
!
L

\\0

i
{

4

;"I S o e e e w mee - — = ——— — -




CASE MODEL H40, H44, AND H468 ROTARY MOWERS e
PULLEYS, BLADES, AND SPINDLES

REF, PART NO.
1 C 17666
2 A 70280
3 C 10822
4 C 10942
5 126- 19
6 C 15763
7 C 15604
8 C 14886
9 113- 205
10 192- 21
11 C 10810

12 C 21581
13 131- 1127
14 113~ 206
15 € 15615
16 C 12251
17 C 14731
18 111- 362
19 195- 3530

20 C 14768
21 195~ 525
22 131- 178
23 C 14482
24 C 24443
25 C 15616
26 A 83279

Printed in U.S.A.

MODEL H46

DESCRIPTION REQ'D
HOUSING ~mower spindle + +«+ « v s v vt vt nnconeens « s 3
BEARING - SpINdle = ==« s s se s ronsosannnnsnnannnns 6
WASHER -~ bearing seal +« s v e v s st s v et vt i [
WASHER - mower spindle- - - « « « « R 3
KEY - spindle, #11 Woodruff « + « « + v v v s v v v v cnwau . - 4
SPINDLE =outhoard «« « s « o =« s 25 s 8 s s s s e s s s s s an s O
SPINDLE - CENLOT - 6 v ¢ v % a & o 4 s 8 s @ 2 63 688 8.3 R N 1
BLADE - 17" outboard « » - « « s s assase cseaesvenssD
BOLT - 3/8" x5/8" NC hex (grade 5) s c v ceseseseanssnsisa B
LOCKWASEER « 3/8% »¢ « comimrois o wommm » gmis & cimeian X #oces 18
SPACER-bearj,ng te st n s sses s s e s s ss s ess 3
PULLEY -=-outboard » « + =« « s « ¢+ = » .. PR I v vee 2
NUT - jam lock 3/4" NFhex+ -+ v v e 0 vcnan. Vemiels i we e 3
BOLT - 3/8" X 3/4" NCheX ++venenvesocnescnncnssas 12
PULLEY -drive c « s s s s s s na s e e sssesnssasanssseas RS |
PULLEY ~deckidler««-«csce i eneeroacroescscncnsnan 1
BRACKET - idler « « » o6 s o s 8 v asesens 3 pEEs & iates L
BOLT - 3/8" x 1" rd, hd, square neck+ - - ees e 1
WASHER - 1/2" ZP croeanmannnannaaans e e e 1
SPACER - idler bracket « «+ » + « s s = a s s s s s s s s s o s s 2252224 1
WASHER = 3/8" ZP s+ e s s eansanssnn . ceeee D
NUT - lock 3/B" NC hex « « == s+ assns a @ FEAEE R aTeve D
SPRING = fdler s s sio v as v 60 i & naow o eloss sses s R |
BLADE - 18" centers » « = « S eE Ve s e se e T s u TR e 1
PULLEY = Center «+ s = s 25 s 2 325 % s 8% vaee P 1
RING - retainer « .. +cas .. tesseaeaaaaB

April 1978



10




CASE MODEL H40, H44, AND H48 ROTARY MOWERS 11

A XLE,
REF. PART NO.
1 C 24707
1 C 24708
1 C 24709
2 C 14932
2 C 14932
3 187- 1036
4 NSS
S NSS
8 138- 7
7 C 10482
8 138- 92
] C 15933
10 111- 208
11 C 14768
12 195- 2021
13 131- 176
14 C 18745
14 C 14966
15 C 19556
15 C 19556
16  195- 533
17 192- 21
18 129~ 103
19 C 17644
20 C 16589
21 C 16575
22 C 17597
23 113- 209
24 C 12264
26 C 10483
26 195- 52%
27 131- 178
28 C 14482
29  C 14269
30 C 16562
31 138- 319
32 132- 311
33 C 16574
34 132- 310
35 113- 208
36 C 16573
37 131- 1114
38 C 16824
39 C 17048
40 131- 165
41 C 10821
42 C 10898
43 C 17686
44 C 18315
45 C 18338
46 195- 533
47 C 20005

Printed in U.S,A,

IDLER AND MOUNTING ASSEMBLIES

DESCRIPTION REQ'D
AXLE-rear (H40)s v+ c v s s s s s s s nsaasasnsnsansanns PRI |
AXLE - rear (H44)s + » s v o0 s 0 0 s 2« S e s e AR e ss e s e 1
AXLE -rear (H46)s + » s s s s s e s s s nssarssssssscsannsa s 1
BRACKET - axle mounting (H40 and H44)s - « c o+ ¢+ 2 o v - & RIS |
BRACKET - axle mounting (H46) + « « « + +« seess e nensssin D
SCREW - 1/4" x 1/2" NC hex self-tapping (4 req'd, for H46)+ « « - 2
KNOB - height adjust (order C20005) = =+ » v = s e s e v v et n v v 1
PIN - locking (order C20005) = e v o e s s s ce s s o asnsvveaens . |
PIM = yolleaie « sversia & aalda % aimidia s seiati & scea’a d & S48 ¥ 3/b e 1
SPRING = » » =0 s0 o s» ieaih ® Estare s w D o sosTate W aietei 3 evevEt]
PIN - roll 3/16" X 3/4" +cacseasosas ® Biwiete 8w fiwoeim Be |
BRACKET - height adjust = « =+ v« c v v cce v e v n oty R 1
BOLT - 5/16" x 1" NC rd, hd, square neck s « s+ s s s s s 242 w0l
SPACER - helght adjust « « « « + c o o v et ce t v e e et m v s s vwas 1
WASHER - 21/64" X 1-1/4"«« vt cacnnnnnann a0 W avmvEvE @ evaiEs L
NUT - 10ck 5/16" NC heX s s e e e nvensassnsssnsosssnons 1
STUD - gauge wheel (H40 and H44) « « « 4 s o s e v s s v st e v v v v s 2
STUD - gauge wheel (H46) ..... S e s ds s e ran s unoesn e sa 2
WHEEL-gauge(H40andH44] .......... E e e W bele s aeie D
WHEEL - gauge (H46) + v+ e er v v nvernrnorsnrnanasaans 2
WASHER - 1/2" + e vt sntonanrnasannasnanas P
LOCKWASHER = 3/8" «scaasronenrannsroannnsess vse' D
NUT - 3/3" NChex » v e s seasianesnsanasasssssansa e 2
BRACKET-fI‘ODtmOUnﬁng--'"""‘-'0-"""°°*°" 1
BRACKET -idler = « s s.0 st 0 s s a vt s csasonsosatsossses 1
BRACKET -idler arim s+« s s s+ s e s s s s s s s s s s s ssasssnss |
BUSHING - idler arm -« + + == ¢ + s s s = s 8622 25 » $eu s ren s eve 2
BOLT - 3/8" X 1-1/2" NC hex « o+ s+ » « s « A v e
BUSHING -~ idler pulley «« o+ e sr v ean e crva e e 2
PULLEY - idler « ¢ = s s s v a s s s v« oy uweie w BV v oy ey w o pe 2
WASHER - 3/B" +esveracnnnnasns sssmtsalaaneee s 4
NUT -1lock 3/8" NC heX s st s avacannnnasanannsnnaa aes 2
SPRING - idler « « » « « i ORI § EAVEE ¥ aTATIeTh 8 CNCAISS & SIAYATE N HE 1
NUT ~-belt tensione» « s s e ¢ e s s a0 00 0000292 ceas s wae v ow 1
SCREW - idler adjust- - « « e v s e v s v v e s oo v e 1
PIN - roll 3/16" X 1-1/4" + ¢ v e e v neenn a% W e caseararien ]
PIN = cotter s o o s « s « PR BT A A G e e m e e e s Vee s e w e 1
ROD-in0t°°°'—'--"'---' ..... B W S MUECEIE X BIEEeDE W wie 1
PIN - COtter = « » + #+ 2 s s s v s s s a2 s 8 s s saswossesosessas v g
BOLT - 3/8" %X 1-1/4" NC héX «s» esasseannracanesons e 2
DA RS ires v si60ara @ & a5 mia & aiware s ¥iavace o &avenals ¥ AEEE § 5 2
NUT - lock 3/8'" NC heX jam + « =+ = s s s s s s e Filavava @ AaliAE K 2
FRAME - rear MOUNtIng « + v ¢ = v s v s v v v wa e o R TR 1
PN G : s 5 0t 82 a0 swws o s smnm omesndoomsnsmmesssssmssns 2
NUT =1/2"NChEX « o s s s eneeronasscnannnsaanssans . 4
PIN -~ clevis 1/2" X 7/B" e ai c denncsnanmaioaaasadaanias 4
PIN -5safety « « « « o0t v te i i ia i iiecaesnan e s = B
BOLT - "J" & s e v s s nanasna e ma s eae e maraes cess 2
LINK - lift, short (used with Models 210, 220, 224, 644 and 646« + « - « « - 2
LINK - lift, long (used with Models 442, 444 and 446) » « « = « ¢ o = v s o & & 2
WASHER - 1/2" (H4B8 only) = « « « v v s « v s Wis i Velwied a newed s e 4
PIN - height adjust s + s ¢ s s s s e esaaevsasssnasaanssosas 1

April 1978






CASE ROTARY MOWER, DOZER BLADE AND DUMP CART 13

MODEL HS50 AND H54 DOZER BLADE

REF, PART NO, DESCRIPTION REQ'D
1 C 16524 BLADE - (H50) (44" s v v v e e s s n s nan MR K aeT e saie T = ek
1 C 16525 BLADE - H54 (54™)e s vo v v new s wiwe % €imieie & wie e weews b 1
2 C 10871 EDGE -~ H50 (44'). v v v v v v s v e n s unva P e s s ETeed s e 1
2 C 14440 EDGE - 1-154(54").'.. ............. i s eaiaEs & avales & wd
3 111- 203 BOLT - 5/16" x 1" NC rd. hd, square neck (HSO) ...... T -
3 111- 203 BOLT - 5/16" x 1" NC rd, hd, squareneck (H54) . ........... 8
B 192- 20 LOCKWASHER - 5/16" (H50) . . . ... G0N % AR B RimISNE % mimiess w B 8
4 192- 20 LOCKWASHER - 5/16" (H54) . . . ... a8 e § e 8 Bekey & oD
5 129- 102 NUT = 5/16" NC hex (H50) . c v eu s sne/s s anans s asss sanisy 8
5 129- 102 NUT - 5/16' NC hex (H54)...... B RIS N HeTelm WaTelElE b 9
6 C 16805 SPRING - blade .. . ... X aTaie u siiRGe = s viuis ¥ Emiece ¥ sreies wiD
7 C 22741 BRACKET - pivot . ...... piwim e sIEimNY ® B ermwLE BomORITIE A simsbue 1
8 C 18515 BRACKET -center push . . .. i v i v e n s sneannannsnsanans 1
9 C 16503 BRACKET - Tear SUppoft « e s e esssen s st asannacn saaas 1
10 C 17890 ARMI =Mt « o v aie v anias v smoiea s GetaeTE & AR € wTRe e «1
11 C 16664 SEIDY: siamiin o onrcezs x susymre w siamoie ¥ sreiets 3 meswie 8 wiee “s m e B
12 111- 362 BOLT - 3/8" x 1" NC rd. hd, square neck ... ...oevueeess .2
13 192- 21 LOCKWASHER - 3/8" v v v vnnwss WaTRS T sm AU EEAE F § EeTe 2
14 129- 103 NUT - 3/8" NCheX iiveeivaanna SEETE R Seee ¥ EeTEE W ebevele B
15 C 10888 PIN - lock «.ua.. b AR N KOEATE R B B e K Mwewie @ R |
16 113~ 713 BOLT - 3/4" x 1-3/4" NC hex C e e e ae e e 1
17 131- 1112 NUT - lock 3/4" NChexX «.vesa. a BTl s B lEEe & WeRied Neal 1
18 C 16529 ROD - front pivot. . v v s v v o caa i s ealas e Wi ¥ ipnptats & Eiaiy i
19  C 16530 BOD = rear pivotivu w seviv o ssaie v o FTRE W aieelh & eveEle & siele 1
20 195- 541 WASHER = 5/8" .0 s s snein s siminan s Ui W wiwoES @ N piwCEIE K ey 6
21 132- 310 PIN = cotter 1/8" X 1" e 4 o v s s te e nensasnssnmsmensonsos 7
22 C 186531 LINK - lift . ..o venesens SaEE 8 ateiEl B VB % 2 aeials ¥ wrererl
23 195- 533 WASHER = 1/27 6 a0a d e'500yi & 5886 § sisigis » al sreas & biwvaias wars 2
24 132- 7 PIN - cotter 5/32" x 2" ... .iiueua- aiais ¥ & wiacaCe W KOk ele S snee 1
25 195- 2135 WASHER - 1-5/16" ........ I A wreINOA & e T |
26 C 22024 BOD =« lfte e conssosensamssnseanvebensfoiess siee s awiwl
27T C 10898 PIN-safety ¢ v v et v vensansnannsaes SUBlEE ¥ wiaRiE s wiae 2
28 141- 56 PIN - clevis 1/2" x1-3/8" .. .iuiieuennaes. e e wenedl

321- 15T DECAL - "CASE". <t ¢ s o avs s ava % aTeN0I4 # & $reTaYE s 8 boe wit siw i)

C 17201 DECAL - 82afety. .« o s v o n oo vennseonaea o » ermimin g wySawd it moane 1

Printed in U.S.A, April 1978



14




CASE ROTARY MOWER, DOZER BLADE AND DUMP CART 15

MODEL E60 DUMP CART

220,222, 442 AND 444 COMPACT TRACTORS

REF. PART NO.

1 NSS

2 C 13547
3 131- 176
4 185- 2027
5 C 11942
6 C 13859
7 113- 111
8 131- 1181
9 113~ 206
10 € 14072
11 C 14073
12 185- 533
13 321- 1571
14 C 14221
15 C 24964
16 219- 1
17 C 13920
18 C 10888
19 182- 306

Printed in U,S.A.

DESCRIPTION REQ'D
PO e wiwrw aienars = miwcela § MaTArE & SIEYAVE B @ aEUEle STEAlE § BTN W B 1
TAILGATE « « s s 8 aasmssonsacscsanssnsnsa ase & aravEiE W B 1
NUT - 10ck 5/16" NC heX ZP + = == s v s s 0 s s nuan aiois = viwivin % o]
WASHER, = 11/32" ID ZP's < coais s sssa e 6 sivassaosnmmunas 1
SPRING = TeleaSes « 9 # ¢ n oo oo a8 o acadesesesansaesesss 1
LEVER -~ releaSe« « s s v s s s 40 s s s aassssscnsesnssssssa 1
BOLT - 5/16" X 2-1/2"NC hex ZP + + s v e s v v e v s canan ais % ]
NUT - lock 3/8" NC hex ZP .+« v o o« . Whe = Bviimys 3 shEime B 8 cvesnd
BOLT - 3/8" x3/4"NChex ZP -« vsenesesnnan i B vasled . 4
TONQUE =froft = s ss e s s sie-ae s misda waiaianassssessess 1
TONGUE = rear «» ¢« oo« s s v n s o s s 8 & s B aleEE & inelevE § dceelie 4 om 1
WASHER = DIain 1" e v e v s s o s e s necnnsnnnnennennas "
DECAT s v #/5'a\s3 & s & 64 25 % B BTl 8 Smneye m miece e § sTBIecE @ % 2
BUSHING - flanged « « « = « « « s s s 2 s s cesels maieels s avies s 2
WHEEL - centered hub (used w1th 13920 a}.le)(mcludes bearings) « « .+« « » 2
FITTING = JUBE e 2 o000 u apmin:m a o suvimie & sioga s s s/0B7s & sTaeis & & 2
SHAFT - axle 33-3/4" Us&d with AT0066 wheel) « ¢ o« s v 0 v v v 1
PIN:= Bifely sisvas @ sineis § svereis & waiaiais a siaele s 86 & v.oieur v v 1
PIN - cotter 37161 1-8/4" ZP & ¢ aavi e & winraid 3 i sreva 5 o5 ala o s 2

April 1978



i8




CASE ROTARY MOWER, DOZER BLADE AND DUMP CART 17

MODEL E65 DUMP CART EXTENSIONS

REF. PART NO, DESCRIPTION REQ'D
1 C 17276 BOARD - front...... . 1
2 c 17277 BOARD - side . ...... S S E e s S Beiee 8 8 Seed 2
3 cC 17279 BRACKET - support side...... Ve wensias e ans e aas viae s ok
“ C 17280 BRACKET - supportfront . . ... e riensnnrnnaeannn 2
5 c 17278 BRACKET = StOD rwinie = s i 5 sissmin 4 momsmie = simisim & wisimin 5 =ecim .4
6 111- 111 BOLT - 1/4" x 1" NC rd. hd. square neck ..... ¢ e e s 18
7 192- 19 LOCKWASHER - 1/4" .., ..... cssescacarsasnnans «.. 18
8 129- 101 NUT - 1/4" NChex ...,.. SR § SRl ERleE § w5 18
9 195- 518 WASHER - 1/4" e e cavvonn s voosses e B EAK s E——

Printed in U,S.A, April 1978






CASE MODEL H80 AND H84 SNOWBLOWER

19

AUGER, CHUTE CONTROL AND LIFT ASSEMBLY

REF. PART NO.
1 C 16159
1 C 186311
2 C 19820
2 C 19718
3 C 19734
4 C 15186
5 113- 208
6 192- 21
7 129- 103
8 C 15190
9 111- 342
10 195- 525
11 C 15248
12 C 16940

13 113- 1
14  131- 1102

15 111- 340
16 D 33544
17 C 22774
18 C 15334
18 111- 202
1% 111- 202
20 1982- 20

20 192- 20
21 128- 102
21 129- 102
22 113- 102

23 C 156244
24 C 152M
25 C 15240
26 132- 320
27 C 14583
28 C 17775
29 113- 412
30 195 534
31 C 18770

32  131- 165
33 C 14584

34 C 16309
35  195- 541
36 195- 2134
37 C 10898
38 132- 34
39 C 17176
39 C 17878

Printed in U.S.A.

DESCRIPTION REQ'D
HOUSING - auger 38" (used prior to S/N F20182) - - - « « ceesan
HOUSING - auger 48" (used prior to S/N G20205) « - « « « « = « -
HOUSING - auger 38" (used S/N F20182 and above)s « « « « » « » «
HOUSING - auger 48" (used S/N G20205 and above). « = « =« « ..

HUB - auger mounting (used S/N F20182 & G20205 and above) . .
SHAFT - auger mounting (used with C16159 & C16311 housing) . «
BOLT - 3/8 X 3/4" NC BeX ¢ o v o s sosesosasocensonnnss
LOCKWASHER = 3/8" ZP4 e 506w asaais 5e /s sseeiossaa
NUT =3/8"NC ReX ZP & 5 o sveii v & srecete i slatote soeii s ¥ boels'e i
SKID - shoe (used with C16159 & C16311 housing)« « « « « « v « = 4 «
BOLT - 3/8 x 1" NC round head, long square neck « s » s o s« v o s
WASHER - 3/8" ZP. ... . S50 5 seTed ¥ FRE BETeRE § e 8
SHROUD -4 v avessasssssacsassassssascssassesans
DEFLECTOR s ass s s6.d ¢ saiaiosw & aaes snariels & sai « vaes
BOLT ~1/4 X1/2" NC heX ZP wevsvescnonnnnnsnncnens
NUT = 10CK 1/4" NC HEX ZP + ¢ o« s o v s s s ennsnnresnsnsnns
BOLT - 3/8 x 3/4'" NC round head, short square neck «« - « 4+ 4 s
WASHER - dished 25/64 X 1" O,D. « e« s s s s s suvranssss
WINGNUT - deflector locking o+ + s e s o s a s s nasasnnsasassens
BRACKET - chute holddown « « « s s s s s s e e v aase
BOLT - 5/16 x 3/4" NC round head, square neck (H80) .......

BOLT - 5/16 x 3/4" NC round head, square neck (H84) ..+« ...l

LOCKWASHER - 5/16" ZP (H80) « o v e s e v ensvnoavnnsinans
LOCKWASHER - 5/16" ZP (H84) v « « v 2 v e rannansnanns .11
NUT - 5/16" NC hex ZP (H80)» « + « e+ s n v v v n o e .9
NUT - 5/16" NC hex ZP (HB4) + « v e v v e e v v v ounnwens ceall
BOLT - 5/16 x 3/4" NC hex ZP (used with C16159 & 016311
housingh « « o o0 v s A 18 A BORCAR W KRG N ESa e A e 8 aTETE |
ROD - chute control e« . oo vovwesneess e aa e e 1
BPACER «esvscnsasvssssssessa iR seviad vaema s netes ]
BRACKET = control rode e e scaasassane ssassvoesasssnac 1
PIN - cotter 3/32x3/4". ¢ v i e vivenns i AN & MRANANE & EiaTale 3
JOINT - blocKk: « « « = « « s a W EDeIeITe AN € R D CUMGE e Calm TR e GORAU(E 1
SKﬂ)-shoe(usedmthCI’?BQQ&17900housmg)............2
BOLT = 1/2 X 1-3/4" NCheX sesssavsssosesnvsessises 2
WASHER = 1/2" v e v v vens SR E ¥ alaE 2 v BURNEE B BFTELS e 2
BUSBING s s s:6:0's ¢ c0:58 4 a0 Sri B eveae s WeTets W Eeteis W ele i 2
NUT - 10CK 1/2" NC HEX+ v v v v v st snesnanennsncenennsns 2
CRANK = Chut@ . v s v s s 4 s s ss vt 6 v mosvusoosbosdysitsssnes 1
ARM - lift . .. Td vieles a nbieen naisesw slnes e a 285 § e ela 1
WASHER - 21/32x1 5/16“ZP ....................... 1
WASHER = 1-3/16 % 2=1/4" ZP e vs s sio-s'a s s 000 5 sin sw's s nsis 3
PIN - Safety e e vevovnanvans e e e 1
PIN - cotter. . .. .. L e Bt w Bl m BRI W TR 1
BLADE—-snowblower(HM) as 5 e ad § Ha W OaiTele s sreie 1
BLADE - snowblower (H80): « + « « + « e @ Srdvara e SRS A 1

April 1978



20




CASE MODEL H80 AND H84 SNOWBLOWER 21

DRIVE ASSEMBLY

REF, PART NO, DESCRIPTION REQ'D
1 C 15514 FLANGETTE s ¢ s o085 5665 s cesssssaeesedesnsnsass . 4
2 C 14419 BEARING - includes collar and setscrews + « = s+ ==« reseee
3 111- 202 BOLT - 5/16 x 3/4" NC round head, square neck, ZP ¢« =+« 4
4 192- 20 LOCKWASHER - 5/1B8" ZP =+ s s vsssesssssccssasns-nsg
5 129- 102 NUT -5/18"NChex ZP +++ssvsvsavstsnnsrscsnsnnes i
6 C 14579 SPROCKET - drive 18t00th s+ s s s s s s s s s s nsesssnsnonas 1
7 178- 858 SETSCREW-5/1813/8"-*-*-v-----”-------- ...... 2
8 128- 186 KEY - Woodruff #9 + e+ st e soassssncnsansssasanna -
9 Y 17724 SHAFT_drive(HM}Qoo-ooo'loetl.o.--nao---oolooo1
g C 17723 SHAFT - drive (H80) + =+ s+ s s neacacvessanns srssssen ]
10 178~ 858 SETSCREW-5/IBX3/8" ...... s e s m e s s s nasss e D
11 ¢ 16119 PULLEY -drive shaft s+ s s +s st essesssscsososcscanssas ]
12 111- 349 BOLT - 3/8 x 2-1/2" NC round head, square necks =+ = ==+« v s+ ]
13 195~ 2029 WASHER - 7/16 x1-1/4" 0D, ZP ¢+ s e essnrtatss a2
14 C 16158 BLOCK- chain tightener (used prior to §/N F20182 & G20205) « » 1
15 131- 178 NUT - lock 3/8" ZPr v s e reensnnrscannnannans B |
18 CHAIN - auger drive 74 pitches #40 roller chain, use:
B 12470 CHAIN «BO Inks #40 . e e cvevevsasssssssssassonna 1
B 12471 CHAIN - 20 links #40 . ... ceosvvnnsosssasennssssss 1
B 12501 LINK - connecting #40....... meewa s e edd bavnen sheeie 1
B 12503 LINK - roller #40. . v v e s v v asessasessnanesssnsnss 1
17 B 12502 LINK ~offset #40 . . v c c e v s et s aneasasans Ve e atele D
18 C 14421 BEARING - QUZET 4 4 4 s 0 s s o s & i & e E EleGATE T RS A R e D
19  195- 545 WASHER - spacer 13/18". . ... .. PP § .9 <1
20 C 16103 AUGER-—38"(Hao)...........-...............o...1
20 C 18179 AUGER = 48" (HB4) « s s e s s essssesssssnsasesssnsane 1

Printed in U.S,A. April 1978



22

USED ON H80 S/N F20182 AND AFTER
USED ON H84 S/N G20205 AND AFTER

BELT ILLUSTRATION AS VIEWED
FROM FRONT LEFT SIDE.



CASE MODEL H80 AND H84 SNOWBLOWER 23

BELTS AND IDLER ASSEMBLY

REF. PART NO, ~ DESCRIPTION REQ'D
1 113- 206 BOLT - 3/8 x3/4" NC hex ZP + =+ s cr. R ROl LERA RN « 1
2 193- 68 WASHER - 3/8" internal tooth ow EE e R W e e AL |
3 C 10463 PULLEY -idler+ « =+ s s sessoeoss e i LT -1
4 C 12264 BUSHING - idler (used prior to S/’N F20182 & G20205) - LA |
5 131- 178 NUT - lock 3/8" NC hex ZP ++sesernevaonssenananns e 2
6 C 16853 ARM - idler =+ s sv s A Fae e sresssanens ]
7 C 16714 BUSHING - idler arm = * * s+ s s s v e s s o s s e sasansnasns ess 1
8 & 16745 BOLT - shoulder «+»+«+** + s+« mesmesn I saseee 1
] 195- 533 WASHER-I/Z"ZP ...... D R L TN R N R |
10 F 515M PULLEY - backside idler =« =+« SOURICRIICER SIS IR L
11 113- 412 BOLT - 1/2 x 1-3/4" NC hexZP-----------“- -------- 1
12 131- 165 NUT - lock 1 /2" NC hex ZP =+ v v v o vns A R G L IR ¢
13 C 16870 SPR[NG—Mler-------“-- srresasss s s e asenes |
14 C 23949 BELT - use on H80 and H84 with models 220 and 222 +++++ -+« ]
14 C 23950 BELT - use on H84 with models 442 and 444 = <+ =+ =srv e ]
15 NsS FRAME - idler (used prior to /N F20132 & G20205)
orderltemslsandl'?). ----- 4 s e s s s s m et eeaeaaan ]
16 C 17713 FRAME - idler. . ieuuinsnacsesasnnns CNE T e . e 1
17  132- 318 PIN - cOtEr.. . vessvoveaisscsninns IR ST |
321- 1511 DECAL - "CASE" 4 4o v evesssssnnessssorscsnsnnnsa |
C 17462 DECAL - belt installation. .. .. eiem B gieiens m eRiEN R K wowiE b et
321- 4199 DECAL - “WARNING” . ..... Ve W R gme § apee i s p wmie w siwie A

Printed in U.S.A. April 1978



